Heckenschere HS 5.300 106.619




Heckenschere HS 5.300 106.619

Mo, Part Mo. Description Qty.
Ma. Mo, de Pléce Cta.
Hr. Best-Hr. Menge
Mo. Mo. de pieza Cant.
. Pazza N°. Cita
1 Q0a37 GUARD- Hand (HX18, HT17, HT18) 1
1972 GUARD- Hand (HT21, HT171, 1
HT18l, HTZ21l)
2 01317-A DECAL 1
02516-A DECAL- Warning (HT171, HT131, HT211)} 1
3 O0936-4 HAMNDLE- Frant 1
4 95245 WASHER- Fiat (10-24) 2
5 82538 SCREW- Taptits (10-24 x 3/4%) 2
& Q1007 BASE- Vibration isclator 1
7 82536 SCAEW- Flastite (#8 x 3/47) 7
a 00838 HAMDLE- Rear (right) 1
L] A-00842 LEAD- Electrical 1
10 A- 00543 LEAD- Ground 1
i1 00539 HANDLE- Rear (laft) 1
12 00S41 SWITCH 1
n24a7 SWITCH (HT171, HT181, HT211) 1
13 82541 SCREW- Flastita (810 x 1/27) 1
14 00958 TRIGGER 1
15 01873 CABLE- Throtle 1
16 81208 NUT- (#10-24) 2
17 0OS45-A DRUM- Clutch 1
18 010049 SPRING- Compression 21
19 *A-01528 GEAR BOX ASSY. 1
20 S983843 BEARING- Ball 2
21 A-01313 PINIOHN & SCREW ASSY. 1
22 82541 SCREW- Plastite (#10- x 1/27%) 1
23 A-01312 GEAR & PIN ASSY. 1
24 00a55 BUSHING i
25 Q0835 BLADE- Seal 1
25 - D0S5E-A BLADE ASSY. (HX16 & HT17, HT170) 1
02741 BLADE ASSY. (HT19, HT13l) 1
A-01B41-A BLADE ASSY. (HT21, HT211) 1
27 00954 COVER- Gear bax 1
28 82537 SCREW- Flastita (#10 x 7/8%) 4
* Assemblies 2 01013 BRACE 1
* Ensambles 0 00859 LEVER- Trigger 1
* Bausalze
* Conjuntos
* Complessi



Heckenschere HS 5.300 106.619

VERGASER

When ordering parts, refer to the manufacturer's name (Walbro or Zama) and usa the correct Parts Liat.

Lorgus vous commandez des pléces de rechange, trouvez la nom du fabricant (Walbro cuZama) stullllsez s liste de pléces de rechange
correchs,

Bel der Beatallung von Ersatrieilen bitts den Herstelier (Walbro oder Zama) beachten, und die richtige Ersatzelllsts benutzen.

Al memento di ordinare pezzl di icamblo, fare riterlmento al nomae del fabbricants (Walbro o Zama) ed usars 'slenco cometto del pezzi

dl icambila.
Al podir plezas de repusslo, bisque ol nombre del fabricants (Walbro o Zema) y use la lista de plezas de repussto correspondients,
WALBRO WT-173 ZAMA CIU-H12A

(A-00862-A) < (A-00933-B)

Mo, Part No. Description Na. Part No. Description
1-4 A-00285-A GASKET KIT 14 A-03980 GASKET/DIAPHRAGM KIT
1-22 A-02311 REPAIR KIT 1-15 A-03879 REPAIR KIT
23 A-02894 PRIMER BASE KT 18 AD1185-A PRIMER BULE
24 o120 PRIMER BULE 17 02934 PRIMER BASE KIT (Plastic)*
25 A-00283 SWIVEL KIT

* Primer besa kits are nol interchangeable.
* Lea joux de base d'amorgage ne sont Interchangeables.
* Sockelsize fl die verpumpe aind nicht austauschbar,
*| kit della bese del clechetto non sone Intercamblabill,
(3] * Lose |uesgos de base de cabedor no son Intercambiablea.



